
RC4 R 2023 <2023><F8199W1>
MASK, FENDERS

58279

Pos Part Number Description Additional Text Quantity

1 A56008060000 Front fairing 1.00

2 A56008008000 Windshield 1.00

3 A56008042030 Quick lock 8 mm 14.00

4 A56008020100 Belly Pan 1.00

5 A56008010033 Front fender, cmpl. 1.00

9 A56008019000 Rear part, bottom part 1.00

10 A56008012044 Mounting kit for windshield 1.00

11 A5600801001001 Fender bracket, front 2.00

12 0985060003 Self lock. nut DIN985-M6-A2 2.00

13 54806008052 RIVET 3,2MM ALU 03 4.00

14 45007040050 Past mount quick lock 2.00

15 0025060126 HH collar screw M6x12 TX30 2.00

16 00002506025U0 Special screw M6 4.00

17 A56004080010C1 Triangular lever, left side fa 1.00



18 A56004080020C1 Bracket, side fairing right 1.00

19 A56004080030C1 Fitting assembly, rear 2.00

20 A56008060030 Spring clip 2.00

21 A56030088000 Oil separator 1.00

22 A56008042020 Blind rivet AL 1.4X8 mm 20.00

23 A56008042010 Quick release spring 8 mm 10.00

24 A56008042040 Washer 8 mm 16.00

25 A56008020010 Plug 2.00

26 A56008010020 Quick-release coupling 2.00

27 0738060101 Oval head screw ISK ISO7380 M6 2.00

28 0017060206 SCREW F. PLASTIC K60X20AL SW6 1.00

29 78105081010 SCREW TORX M5X10 2.00

30 A56008060010 Fairing pin 2.00

31 0025050166 HH collar screw M5x16 TX30 2.00

32 63503190017 Silent block 20x12 M6x10/M6x8 2.00

33 06923060007 Hex.nut w.flange DIN6923-M6-10 2.00


